

Brookfoot House, Low Lane, Horsforth,
LS18 5PU LEEDS
Tel : 01132050900
www.StephensonPersonalCare.com

Certificate Of Analysis

Product FCR0281
CRYSTAL SLS FREE 12KG BOX 12

Batch number 163309

Sales Order Number 080120

Date Of Manufacture 18/12/2020 **Expiry:** 18/12/2023

Quality Control Test	Test Method	Test Result
Water (D&S) (22.5%-27.5%)	BAM31	25.56
FFA (0.7%-1.1%)	BAM62	0.93
Colour - Red (0-0.5R)	BAM65	0.25
Colour - Yellow (0-5.0Y)	BAM65	1.4
Transparent Solid @25c	BAM36	Pass

I certify that the product detailed above has been inspected and tested and conforms in all respects to the relevant specification and that the details of Quality Control testing are as above & manufactured in UK

J.A.Popplewell
Production / Stock Controller